PIVE YERRE PFULL SCALE EXPERIENCE WITH
ANAEROBIC TREATMENT OF RECYCLED PRPER MILL
EFFLUENT AT INDUSTRIEWATER EERBEEK IN THE
HETHERLANDS

¢.W.M. Paasschens
Industriewater
Eerbeek B.V.

P.O0. Box 13 Suite 100

6960 AR Eerbeek Exton, PA 19341
The Netherlands USA

A.L. de Vegt
Paques, Inc.
486 Thomas Jones Way

L..H.A. Habets
Paques, B.V.

P. 0. Box 52
8560 AB Balk
The Netherlands

ABBTRACT

In The Netherlands, approximately 60% of all
paper production is based on recycled paper.
All effluents are treated biologically before
discharge to sewer or surface water. In 1983,
the first anaerobic wastewater treatment
plants were installed, since then the
anaerobic technology has spread widely through
the pulp and paper industry and especially in
the recycled based paper and boards mills.
Most of the installed anaerobic reactors are
Upflow Anaerobic Sludge Bed (UASB) type
reactors.

Industriewater FEerbeek B.V. treats the
effluent of three separate mills in the same
town. In order to cope with increasing
BOD/COD loads, an anaerobic (UASB) reactor was
installed in 1985 to expand the treatment
capacity of the existing activated sludge
plant. The three mills are: de Hoop
(Reedpack) which produces corrugated
medium/test liner, Mayr-Melnhof which produces
folding box board and Coldenhove which
produces specialty papers. All three mills
use recycled paper and the second uses waste
paper deinking. The combined production of
the mills is 350,000 tons per year.

This paper deals with five years operating
experience of the anaerobic reactor and the
economics of the effluent treatment.

At present, a second UASB reactor has been

installed to accommodate increasing loads due
to future mill expansions.

KEYWORDS

Recycling, Wastepaper, Effluent Treatment,
Anaerobic Process, UASB.

INTRODUCTION

Industriewater Eerbeek B.V. is a company that
treats the wastewater of three shareholders.
These shareholders are three different
papermills located in the town of Eerbeek in
the Netherlands, namely:

- Reedpack, de Hoop, papermill, with a
production of 245,000 tons per Yyear of
corrugated medium and testliner from
wastepaper. This mill is the major source
of the BOD load to the treatment plant.

- Mayr Melnhof Eerbeek, producing 85,000 tons
per year of folding box board from
pressurized ground wood (40%) and deinked
wastepaper (60%).

- Ccoldenhove Papermill, with a production of
21,000 tons per Yyear of envelope and
special cover paper from virgin pulp (50%)
and wastepaper (50%).

Figure 1 shows the increase of the total
production over the past 10 years, from
220,000 tpy in 1981 to 351,000 tpy in 1990.

TOTAL ANNUAL PAPER PRODUCTION
of the three milis together

tons {thousands)

400 1

300

2007

1981 1982 1983 1984 1985 1986 1987 1988 1989 1990

Figure 1

over the same period, the specific BOD load
per ton of paper production has increased from
6 kg per ton produced to 10.5 kg per ton
produced. (See Figure 2). Figure 3 shows the
specific amount of wastewater per ton of paper
production, which has decreased from
approximately 16 m3 per ton to approximately
12 m® per ton produced.

These graphs explain the considerable increase
of the soluble BOD concentration in the
wastewater over the past 10 years.

The present wastewater characteristics are
presented in Table I.

1991 Environmental Conference / 879



SPECIFIC BOD LOAD

per ton of papsr production

kg per ton

1981 1982 1983 1984 1985 1986 1987 1988 1980 1990

Figure 2
WASTE WATER DISCHARGE
per ton of paper production
m3 per ton
20 7
] .
i
10 :
|
| .
] .
J i
0 1 L. .
1981 1982 1983 1984 1985 1986 1987 {988 1089 1090
Figure 3
TABLE I: Present Wastewater Characteristics
Settl.
Flow Soluble COD Soluble BOD Solids
Mill m*/d ppm kg/d ppm kg/d kg/d
De Hoop 5000 2800 14000 1600 8000 2000
MME 5900 850 5000 350 2000 14000
Coldenh. 1400 140 200 70 100 1000
Total 12300 1560 10100 17000

19200 820

The temperature of the wastewater is rather
constant and ranges from 28°C in winter to
32°C in summer. The wastewater “contains a
sulfate concentration of approximately 140
ppum.

Since 1978, an activated sludge plant has been
operated to purify the wastewater to surface
water standards. In 1985, the plant capacity
was increased by installing anaerobic
pretreatment.

880 / TAPPI Proceedings

DESCRIPTIOH OF THE PRESENT PLANT

A schematic layout of the wastewater treatment
plant is given in Figure 4. The three
different wastewater streams, discharged by
the mills, flow by gravity through an
independent sewage system to the treatment
plant, where the combined wastewater is
received in a collection sump.

Two screw pumps lift the wastewater to create
a gravity flow to the primary clarifier after
first passing through a rotating screen to
remove large solids and through a pre-aeration
step to remove odorous components. The
clarifier was originally installed to treat a
much larger flow than exists today. The pre-
aeration tank is covered with a compost filter
to prevent air containing H,S from entering
the atmosphere. The clarified wastewater is
then pumped into a BIOPAQ Upflow Anaerobic
Sludge Blanket Reactor (UASB reactor).
Incoming flows above a certain level are
directed to an equalization tank. The volume
of the UASB reactor is 2200 md. In the
reactor, the dissolved organics are converted
mainly into biogas (approx. 80% methane, 19%
carbon dioxide and 1% H,S) and into granular
biological sludge.

The biogas produced by the system passes
through a 70 m* gasbuffer. After that, a part
of the biogas is scrubbed for H,S removal and
utilized in a gas engine to generate 155 kW of
electric power. All excess biogas is burned
by a flare. Excess anaerobic sludge is
sluiced periodically from the reactor and
stored before it is delivered to other sites
for start-up of new reactors.

The anaerobically pre-treated wastewater is
post treated by an extended aeration system,
consisting of two aeration tanks, each one
with a volume of 4000 m?), and two final
clarifiers. The return aerobic sludge is
pumped back to the inlet of the aeration tanks
by screw pumps. The excess aerobic sludge is
pumped to a sludge thickener and mixed with
the primary sludge. The sludge nixture is
dewatered on two belt presses and discharged
for landfill. The final effluent, with BOD
concentrations of § - 15 ppm, is discharged to
a river.



[ SCHEMATIC DRAWING OF THE WASTE WATER TREATMENT PLANT AT INDUSTRIEWATER EERBEEK 1

REEDPACK MAYR =
DE HOOP MELNHOF COLDENHOVE
PUMPING+
SCREENING
EQUALISATION BASSIN PRIMARY CLARIFIER | __
4000m3 e37m
GASFLARE
SLUDGE~ UASB GASBUFFER CAUSTIC
HOLDING TANK 2200m3 70m3 SCRUBBER
GAS ENGINE
AERATION TANK POWER GENERATION
2x4000m 3 155 kW
SLUDGE~
SECUD. CLARIFIER || DEWATERING
2x934m
RIVER LANDFILL

Figure 4

THE OPERATION OF THE UASB REACTOR

The principle of the UASB system is shown in
Figure 5. After extensive testing and after
investigation of other pretreatment systems,
such as chemical precipitation and a high load
two stage activated sludge system (A-B
system), the UASB system was selected and
installed in 1985 as a biological pre-
treatment system, prior to the existing
aeration plant. The tests with a 150 liter
volume pilot plant had shown that a stable and
reliable anaerobic treatment process with
considerable COD and BOD reductions could
consistently be sustained.

The full-scale UASB reactor, which began
operation at the end of 1985, has been
designed to treat a wastewater flow of 400
m3/h. This results in a hydraulic retention
time of 5.5 hours and a volumetric load of 6
kg coD/m?.4. During the first months of
operation, the feeding pump capacity was
maintained at the design flow rate. After a
few months of operation, the flow rate was
increased to 450 m’/h and again two months
later to a flow rate of 480 m®/h. This is 20%
higher than the design rate. The retention
time was thus reduced to 4.6 hours, but no
decrease in efficiency was observed.

Due to the fact that the incoming wastewater
flow varies from 300 to 900 n®/h, a certain
amount of incoming wastewater had to be passed
directly into the aerobic plant from time to
time. This caused considerable peak loads on
the aeration system, which was normally fed by
a constant flow and steady low BOD
concentrations from the outlet of the
anaerobic reactor. This situation brought us
to yet another increase of the flow rate, in
such a way that no wastewater by-passed the
anaerobic reactor any longer. The flow rate
was controlled by the water level in the
equalization tank and maintained at 600-650
m*/h, sometimes with peaks to the maximum pump
capacity of 700 m*/h.

At a flow rate of 650 m*/h, which corresponds
with a retention time of only 3.4 hours, no
decrease in the operation result has been
observed. We feel, however, that a flow rate
of 700 m*/h with a retention time of 3.2 hours
is the 1limit of our reactor capacity and
should not be maintained during a period of
more than one or two days. The volumetric
load at the present time is 10-12 kg COD/m.d
which is double the design rate.

1991 Environmental Conference / 881




TREATED
EFFLUENT

GAS
COLLECTION
DOME

SLUDGE

| RISING
BLANKET

BIOGAS

BIOPAQ
UASB REACTOR SCHEMATIC

Figure 5

Figure 6 shows the average monthly BOD and COD
reductions in the anaerobic pretreatment
during the period 1985-1990. It should be
mentioned that in the period from 1987 to
1989, the removal efficiencies have been
influenced negatively by very high sulfate
levels coming from one of the mills, due to
acid sizing. Nevertheless, the performance of
the reactor was very stable. In 1989, this
mill has changed its sizing procedure and
sulfate levels came down drastically. This
reduced the sulfate concentration in the
influent to the anaerobic reactor from
approximately 500 to 140 ppm, thereby
increasing the COD/SO, ratio from 2.1 to 11.
Figure 7 clearly demonstrates the impact of
the UASB reactor on the BOD concentration
going to the aeration system. The increase of
the hydraulic load on the anaerobic system
results in a lower BOD load on the aerobic
post treatment system, thus providing a very
stable operation of the aeration plant and a
low effluent BOD of 5 ~-15 ppm. As a result,
it was possible to use only one aeration tank
and to take the second one out of operation to
save energy cost.

882 / TAPPI Proceedings

ANAEROBIC WASTE WATER TREATMENT
UASB-Reacior

Average COD and BOD reductions (in %)

BOD réd.

O %‘%'%HHH{HHHt}i2!}t%HH%HH{H%HHHH{‘HHHH%
1986 1987 1988 1989 1990
Figure 6
BOD CONCENTRATION
in the waste water to
the aeration system.
100qQ.prm
to UASB reactor o
500 Influent BOD conc, PEhe
to aeratbor§ system
P
O T ¥ ki kHl T T ¥ T
1981 1882 19B3 1984 1985 1988 1887 19688 18689 1990

Figure 7

Figure 8 shows the specific gas production in
m® biogas per kg COD removed. The actual
biogas production is an immediate indicator of
the reactor operation. A low gas production
indicates low reactor activity, which can be:
mechanical problems, temperature drop,
toxification , or simply low inlet COD. A
high gas production tells that the reactor is
performing well.



SPECIFIC GAS PRODUCTION
UASB-Reactor
fwerage Qas prod. (m3/kg COD removal)
0.6 ‘ : 2
|
i 1
0. 4~ e
0.2.1
0 HawzH:“gH:H'Hw:yiuenznspeneh“:ﬁeu!H*Ha
1986 1987 1988 1989 1990
Figure 8

The excess sludge production is low compared
to an aerobic system. According to our
calculations, the UASB reactor produces 0.04
kg solids per kg BOD removed.

Excess anaerobic sludge is a material which is
being taken care of by suppliers of UASB
reactors. The sludge can be stored over very
long periods and still be used as start-up
sludge for newly built reactors. When a new
UASB reactor is filled with granular anaerobic
sludge, which has been stored during a period
of 12 months or even longer, the sludge can
immediately be reactivated. When it is put in
contact with wastewater, gas production starts
instantly and within one day a considerable
efficiency of the system can be obtained.

The total excess sludge production of the
entire plant has dropped drastically. Before